Download  Print this page

Parts List - BLADEZ METRON GS Owner's Manual

Home trainer
Hide thumbs

Advertisement

Part# Description
1
Computer
2
Handlebar Foam
3
Hand Pulse Cable and Pads 1 Set
4
Handlebar
5
9.5x38x0.5 Flat Washer
6
Bushing
7
Upper Handlebar (L+R)
8
End Cap
9
Upper Handlebar Foam
10
M8×20 Allen Bolt
11
M8 Spring Washer
12
M8 5x 36 x 3T Flat Washer 2
13
Lower Handlebar (L+R)
14
Bushing
16
Tube Spacer
17
M10×78mm Allen Bolt
18
End Cap
19
M10 Nylon Lock Nut
21
Screw
22
M10 Flat Washer
23
M6 Flat Washer
24
M6 Spring Washer
25
Knob
26
Footplate Support Bar (L+R) 1 Set
27
Bushing
28
M8×24×2T Flat Washer
29
M6 Carriage Bolt
30
Footplate (L+R)
31
Chain Cover (L+R)
32
Adaptor
33
Crank End Cap
34
M10×1.25 Flange Nut
35
Round Cover
36
Crank
37
M5×15 Self-Tapping Screw 8
38
C Shape Washer
39
Outer Hexagon Bolt
40
Bearing
28

PARTS LIST

Quantity
Part# Description
1
41
1
42
43
1
44
2
45
6
46
1 Set
47
2
48
2
49
6
50
20
51
52
1 Set
53
4
54
2
55
2
56
2
57
2
58
6
59
2
60
4
61
4
62
4
63
64
4
65
2
66
4
67
1 Set
68
1 Set
69
1
70
2
71
2
72
2
73
2
74
75
2
76
1
77
4
78
79
Tube Spacer
Rear End Cap
M8 Carriage Bolt
Rear Stabilizer
Main Adaptor Socket & Lead 1
Main Frame
Sensor Set
Cable
Cap Nut
Flat Washer
Belt Wheel
Belt Wheel Shaft
M8x15 Coated Allen
M5x15 Screw
M4.5x25 Self-Tapping Screw 8
M5x25 Screw
Plastic Cover
M5x10 Screw
Nut
Flat Washer
Belt Adjustable Set
Belt
Flywheel
Front End Cap
Front Stabilizer
Motor
Lower Computer Cable
Plastic Cover
Rubber Ring
Upper Computer Cable
M8 Curved Washer
M8x20 Allen Bolt
Handlebar Post
Rotation Rod
Flat Washer
Screw
Allen Key Wrench
Combination Wrench
Hardware Package
Quantity
1
2
4
1
1
1
1
4
1
1
1
4
4
2
1
4
2
2
2
1
1
2
1
1
1
1
1
1
16
12
1
1
2
4
2
1
1

Hide quick links:

Advertisement

loading